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Faculty of Engineeting & Technology P JADRDAYVPUR UNIVERSITY
DEPT. OF CONSTRUCTION ENGINEERING | BLOCK.LB, PLOT:8, SECTOR-MH, SALT LAKE
. "7 KOLKATA-700 108, INDIA -
MOBILE : +81 9433412188 / +91 9875326364, FAX : (043) 23357254
Laboratory Test Report _
Dated: 28.06.2019
1. Test done for : Mackintosh Bugn Limited
2. Reference No : TA/NBDD/17/85K/ST-01 Dated on 10.06.2019
3. NIeT No : MBL/NBDD/NIT 22 of 2017-18
4. Name of the work : Construction of Auditorium near Tufangan] Municipality in the District
’ of Coochbehar under North Bengal Development Department
7 - ( Our job No- 2017/85X).
5, Name Of Agency  : Z-Star Commotrade Pvt. Ltd. = _
6. Type-of test : Physical Test of TMT Bar (Fe-500D) of ELEGANT Brand
_ as Per IS 1786-2008.
Physical Test Results:-
Unit Weight 0.2% Proof Tensile Strength Elongation
Bar (Kg/m) stress/Yield Stress (N/mu?) (%)
Dia | o /) : , Bend &
(mm) Value Value Per- | Vahe Per- Value Per- Re-
' Obiined | Standard | Obtained | missible* Obtained | missible* | Obtained | missible* bend
_ {Min) (Min) *1 (Min) test
10 0.619 | 0.617 560 640 19.800 | 0K
12 0.889 | 0.888 555 634 19.77 0K
16 | .1.582 | 1.580 552 500 631 565 19.75 16.00 oK
20 2.471 2470 | 551 627 19.72 QK
25 3.851 3.850 549 623 19.68 0X

nd upto 10mm , over 10mm and including and upto 16mm and

( Tolerance for dia including a o :
over 16mum nominal masses of+ 7% ,£5% , = 3% respectively are allowable . *As per 1S:1786-

2008. _
Note :- Tests were carried out on the s
Remarks: Samples were found to satis
2008.

ample sent by the Agency in sealed conditions.
fy with the Physical Test Requirement as per IS: 1786~
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Faculty of Engincering & Teci;ﬂoiggy | JADAVPUR E:TNEVERSITY

EPT.OF C :
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KOLKATA-700 106, INDIA

MOBILE : 404 9433112188/ +91 9875326364, FAX : (033) 2336-7254

Laboratory Test Report
Dated: 28.06.2019
1. Test done for : Mackintosh Burn Limited
2. Reference No . TA/NBDD/17/85K/ST-01 Dated on 10.06.2019
3. NIeT No « MBL/NBDD/NIT 22 of 2017-18

4. Naine of the work  : Construction of Auditorium near Tufanganj Mu:ﬁcipaiity in the Distriet
“a of Coochbehar under North Bengal Development Department
B { Our job No- 2017/85X).

5, Name Of Agency  : Z-Star Commotrade Pvt, Lid. - =
: Physical Test of TMT Bar (Fe-500D) of ELEGANT Brand

6. Type of test
as Per IS 1786-2008.
Physical Test Results:-
Unit Weight 0.2% Proof Tensile Strength. Elongation
Bar (Kg/m) stress/Yield Stress (N/mm?) (%)

Dia , N/mnr®) <. Bend &

(xon) Value value Per- Value Per- Value Per« Re-

Obtained Standard | Obtained | missible® Obtained | missible* | Obtained missible* bend

(Min) . {Min) ’ {Min) test

10 0619 0.617 560 640 19.800 X

12 0.889 | 0.888 555 634 19.77 0K

16 . 1.582 1.580 552 500 . 631 5365 19.75 16.00 0K

20 | 2471 2.470 551 - 627 19.72 0.K

25 3.851 3.850 549 623 19.68 0K

over 10mm and including and upto 16mm and

( Tolerance for dia including and upto 10mm , ¢
over 16mm nominal masses of & 7% 5% , & 3% respectively are allowable . *As per 18:1786-

2008.

Note :- Tests were
Remarks: Samples were
2008.

carried out on the sample sent by the Agency in sealed conditions.
found to satisfy with the Physical Test Requirement as per IS: 1786~
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, KOLKATA-700 106, INDIA
S
o MOBILE : +91 9433112189 / +91 0875326364, FAX : (023) 2335-7254
> Laboratory Test Report
* Dated: 28.06.2019
L
1. Test done for + Mackintosh Burn Limited
“ 2. Reference No : TA/NBDD/17/85K/ST-01 Dated op 10.06.2019
_ 3. NIeT No : MBL/NBDD/NIT 22 of 2017-18
ot 4. Name of the work : Construction of Auditorium near Tufangan] Municipality in the District
e . of Cooechbehar rnder North Bengal Development Department
e : ( Our job Mo- 2017/85X). :
5, Name Of Agency  : Z-Staf Conirhotrade Pyt Lid. -+
et 6. Type of test : Physical Test of TMT Bar (Fe-500D) of BLEGANT Brand
E . as Per IS 1786-2008.
e Physical Test Results:- .
LY Unit Weight 0.2% Proof Tepsile Strength Elongation
- Bar (Kg/m) stress/Vield Stress N/mm?) (%)
i Dia | - _ ] (N/mm?) : : Bend &
. (unx) | Value Value Per- | Value Per- Value Per- Re-
~ N | Obtained ; Standard Obtained | missible¥ | Obtained missi?:rla* QObtained | missible® bend
. “ {Min) ' vi) | (Min} test
U .
T [0 | 0619 | 0617 | 560 640 19.300 oK
 [T12 | o088 | 0888 | 55 1 634 19.77 _OK |
. 16 | .1.582 1.580 552 1 500 . 631 565 19.75 16.00 0K
~ a0 | 2471 | 2470 | 551 627 19.72 0K
“ 55 | 3.851 | 3.850 549 623 19.68 0K
. { Tolerance for dia including and upto 10mm , over L0mm and including and upto 16mm and
- " over 16mm nominal masses of £ 7% A5% , % 3% respectively are allowable . *As per I8:1786-
- 2008. ) ‘
N~ Note + Tests wets catried out ou the sample sent by the Agency in sealed conditions.

. Remarks: Samples were found fo satisfy with the Physical Test Requirement a pex I8: 1786-
‘ 2008. ‘
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Laboratory Test Report
‘ ‘ Dated: 28.06.2019

1. Test done for s Mackintosh Burn Limited
2. Reference No + TA/NBDD/17/85%/3T-01 Daied on 10.06.2019
3. NIeT No : MBL/NBDLYNIT 22 0f201'?-18 '

: Construction of Auditoriunyr nésr Tufanganj Municipality in the District
of Coochbehar under North Bengal Development Department
{ Our job No- 2H7/85X).

4. Name of the work
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5. Name Of Agency : Z-Star Commotrade Pvt. Lid,
6. Type of test :'Chemical Test of TMT Bar (Fe-500D) of ELEGANT Brand
as Per IS 1786-2008
Chemical Test Resnlts:- )
Carbon as Sulphur as Phosphorus as Sulphur &
Bar C( %) S(%) P(%) Phosphorus (%)
Dia Value Permissible® | Value [ Permissible® Yalue Pexmissible® | Value Permissible
(o) Obtained {max) Obtaiped {max} Obtained () Obtaiied *
T ' {max)
10 0.20 0.033 0,034 0.066
12 0.20 0.032 0.031 0.064 _
16 0.19 025 . | 0.030 0,040 0.030 0.040 0.062 0.075
20 0.19 0.028 0.028 0.058
25 Q.18 0.027 0.026 0.054

*Ags per 18:1786-2008.
Noie :~ Tests were cartied out on the sample sent by the Agency in sealed conditions.
Remarks: Samples were faund 1o satisfy with the Chemicsl Test Requirement as per IS« 1786-

2008
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